&

TES

on Soeurces

of Abu Dhabi Emirate, United Arab Emirates

Ollu

VWas

coaathgal AL I 1l &,
Environment Agency ABU DHABI



WASTES AND POLLUTION SOURCES OF ABU DHABI EMIRATE,
UNITED ARAB EMIRATES

‘ Page . 11 ‘



=eS &

Pollu

ion Sources

of Abu Dhabi Emirate, United Arab Emirates

WWas




WASTES AND POLLUTION SOURCES OF ABU DHABI EMIRATE,
UNITED ARAB EMIRATES

‘ Page . IV ‘



WASTES AND POLLUTION SOURCES OF ABU DHABI EMIRATE,
UNITED ARAB EMIRATES

KT it
Khalifa bin Zayed Al Nahyan
President of the United Arab Emirates

‘ Page .V ‘



WASTES AND POLLUTION SOURCES OF ABU DHABI EMIRATE,
UNITED ARAB EMIRATES

‘ Page . VI ‘



WASTES AND POLLUTION SOURCES OF ABU DHABI EMIRATE,
UNITED ARAB EMIRATES
[...]
then used for irrigation (Maunsell, 2004; p. 13). The area
is served by a main STP located at Zakher, about 25 km to
the south of the city centre, as well as by 14 regional STPs
serving peripheral communities. Small populations in the
outlying villages are not connected to the municipal sewer
and are served by septic tanks that are emptied by the
municipality on regular basis. However, there are plans to
connect more of these populations to STPs (e.g. at Abu
Samrah), as well as to implement a Drainage Master Plan
for Al-Ain (Maunsell, 2004, p. 10, 15-16).

Most of the sewage generated by ADNOC Group
companies onshore, offshore and on Islands is handled
by relatively small STPs. Small quantities from sources
not connected to treatment facilities (e.g. at Borouge
complex) are collected in storage pits from where the
sewage is collected by tankers for treatment / disposal
in some STPs. On one location (CFP L/Q), about 20 m3/d
of sewage are reportedly discharged to the sea after
maceration and disinfection by chlorination. On two
other locations, about 20-30 m3/d of raw sewage are
reportedly discharged to the sea without treatment,
pending the installation of a new treatment facility (Zakum)
or the replacement of a faulty one (Umm Shaif). Target
completion date for both installations is quarter 4/2005.
(ADNOC, 2005b).

As a result of all the above mentioned developments,
almost all urban areas of Abu Dhabi Emirate are now
served by combined sewerage and irrigation networks,
where sewage is collected, treated and used for irrigation.
Major low-lying urban areas are also served by networks
for storm water and sub-surface water drainage.

Sources

Being a direct result of urbanization, generation of sewage
would parallel the distribution and patterns of population
densities.

Sewerage Networks

Abu Dhabi Municipality manages an extensive sewerage
network (see Table 3.2.1-B) that employs three types of
pumping stations: submersible, screw, and wet well/dry
well (SPC, 1999; p. 40). This network and a similar one
managed by Al Ain Municipality serve most of the population
of Abu Dhabi Emirate. However, septic tanks still serve a
small percentage of the population, and a number of
small sewerage networks managed by ADNOC serve some
of its concession areas.

‘ Page . 56 ‘



WASTES AND POLLUTION SOURCES OF ABU DHABI EMIRATE,
UNITED ARAB EMIRATES

length (m) having
Approx. D Sewer iameter (mm)

Urban Area/s Area

(hectares)

Pumping main (m)
having diameter (mm)

Pumping
Stations (No)
by Capacity Pipe
(I/s) Material *

L 699,926| 29,937| 116,767| 26,636|16,696 (29,056 GRR VC, AC, uPVC,
Abu Dhabi City
Bani Yas, Al 280,312 4,284 3,265| 29,284 3,440 0 26 1 GRP,VC,
Wathba, Al uPVC, RC
Nahdha, Al
Khatem
Khalifa Cities, 7000 273,523 4,461 3,943| 37,264| 7,296 0 29 2 GRPR, VC,
Al Raha Beach, AC, uPVC,
International RC
Airport
Mussafah, 5800 358,473 8,002 4,338| 30,624 0| 1,952 21 1 GRPR, VC,
Officer's City uPVvVC
Shahama, Al 188,724| 17,119 9,297| 24,852| 7,784 0 11 0 GRP, uPVC,
Bahia, Al Rahba, z0 RC
Al Samha,
Ghantout
W . 193,105| 1,786 0| 29,200 0 0 21 GRP, uPVC,
W lestern Region PVC

Table 3.2.1B: Overview of the Sewerage Network
Established by Abu Dhabi Municipality, as of 1999

* Abbreviations: GRP= Glass Reinforced Plastic; VC=Vitreous Clay; AC=
Asbestos Cement; PVC=Polyvinyl chloride; uPVC= Unplasticized PVC (=PVCu),
RC=Reinforced Concrete.

** Western Region = Al Baia, Al Mirfa, Al Sila, Ghayathi, Liwa, Madinat Zayed,
Delma Island

Source: SPC (1999).
Note: Table needs updating.

Abu Dhabi’s prevailing hot climate, when coupled with long
retention times in sewer lines, would naturally lead to the
generation of significant odours from sewers. However,
odorodour problems in the sewerage network were
significantly controlled by Abu Dhabi Municipality by using
a combination of techniques (SPC, 1999; p. p. 34, 70):

1. Using manhole covers designed to prevent escape of
odours.

2. Installing chemical scrubber deodorizers at major
pumping stations.

3. Constructing plants that extract oxygen from air (by
molecular sieves that filter out nitrogen) and inject it
into the sewage. Three such plants inject 20 tons of
oxygen per day into the major sewage pumping mains
between Abu Dhabi Island and Mafraq STP. A fourth
plant situated at a major pumping station southwest
of Shahama aerates the sewage collected from as far
north as Al Samha to minimize its septicity on its long
journey to Mafraq STP.

The existing sewerage network in Al-Ain is also fitted with

odorodour control devices, however complaints of
odour are still received (Maunsell, 2004, p. p. 17).

Sewer lines in Abu Dhabi are also exposed to highly corrosive
conditions, both externally and internally, due to many
factors (SPC, 1999; p. p. 35):

1. Long retention times within sewers, leading to
septic conditions and the generation of hydrogen
sulfidesulphide. The latter is oxidized, by bacteria
present in slimes above normal sewage levels, to
sulfuricsulphuric acid, which is a major contributor
to the internal corrosion of sewer pipes and other
structures of the network.

2. Low alkalinity of the sewage, due to the extensive
use of desalinated water having low carbonate content.
This factor accelerates the development of acidic
conditions and, hence, internal corrosion.

3. Presence of saline groundwater tables, which affect
sewer lines from the outside (external corrosion).
Naturally, this factor is more significant in low-lying coastal
areas.

4. Hot and humid climate, which accelerate both
internal and external corrosion.

To counter impacts of these corrosive conditions, Abu
Dhabi Municipality relied extensively on the use of GRP
(glass- reinforced plastic) as a construction material for
the major sewer lines and on the use of PVC (polyvinyl
chloride) for smaller sized subsidiary lines (generally not

‘ Page . 57 ‘



WASTES AND POLLUTION SOURCES OF ABU DHABI EMIRATE,
UNITED ARAB EMIRATES

larger than 300 mm in diameter). Up to 3000 km of GRP
lines were installed by Abu Dhabi Municipality until 1999.
However, asbestos pipes were seldom used as they
proved non-resistant to corrosive conditions. (SPC, 1999;
p. p. 35, 36, Appendices).

GRP is also used to line the insides of concrete structures
of manholes, pumping station sumps, valve chambers,
storm water outfalls, and tanks of the treatment plants, to
protect them from the internal corrosive action of acidic
sewage and constituents. In addition, external faces of
underground concrete structures are protected from the
highly corrosive saline groundwater in coastal areas by
bitumen tanking, GRP and other types of coating. And
all structures are subject to periodic rehabilitation (SPC,
1999; p, 27, 35).

Al-Ain Drainage Master Plan (op. cit. Maunsell, 2004, p.
p. 17, 26) identified that leakage from sewer pipes may
have lead in the past to soil contamination, groundwater
contamination and in some cases contamination of
drinking water supply pipes, and that the sewerage
network should be properly maintained to prevent such
contamination.

Sewage Treatment Plants

Most of the sewage generated in Abu Dhabi Emirate is
pumped to sewage treatment plants that are mostly
operated by Abu Dhabi Municipality (Table 3.2.1-C),
Al-Ain Municipality and ADNOC Group companies.

1982 Phase 1 104250

Mafraq ** 1997
Phase 2 156375
Al Khatem 2000 1375
Ghantout Phases 1 & 2* 662
Baynunah 1997 1400
Madinat Zayed Phases 1 & 2* 10000
Al Mirfa Phases 1-3* 8000
Al Mirfa Canning factory * 600
Ghayathi 2001 2500
Delma Island 1500
Al Sila 2500
Ghuwiafat 225
Liwa 2500
Abu Al-Abyadh * 195
Sir Bani Yas * 190

Al-Ain 54000
Compost liquor TP 200
Al-Khazna 650
Al-Hayer 1250
Sweihan 650
Wadi Flaie 840
Al-Quaa 840
Shwaib 1300
Al-Wagan 1960
Al-Faga 700
Al-Dhahirah 280
Seih Gharabah 42
Remah 1500
Bu Karriyah 900
Seih Gharabah 38

Table 3.2.1C: Sewage Treatment Plants in Abu Dhabi, the
Western Region and Al-Ain

Source: SPC (1999) unless otherwise noted.
* As updated by ADSSC (2006)

** Serves Abu Dhabi City, Bani Yas, Al Wathba, Al Nahdha, Khalifa Cities, Al
Raha Beach, International Airport, Mussafah, Shahama, Al Bahia, Al Rahba,

Al Samha

Mafraq STP

Mafrag sewage treatment plant is now the largest in
Abu Dhabi Emirate, receiving effluents from Abu Dhabi
Island and nearby towns on the mainland. It houses two
treatment trains, constructed at two phases, with a total
treatment capacity of 260,625 m3/day, equivalent to 900,000
inhabitants (SPC, 1999; p. 29).

The two treatment trains employ similar designs based
on activated sludge process with tertiary treatment (Table
3.2.1- D). Chlorine levels in the final effluent are monitored
by sensors and other effluent quality parameters are
monitored by laboratory analysis. The treated effluent is
partly used for greening on-site and the rest is pumped for
use in greening elsewhere (SPC, 1999; p. 58-59). Part of
the effluent is also diverted to the nearby Al-Wathba Lake,
thus making this low lying area an important site supporting
migratory birds wintering in Abu Dhabi.

The dried sludge produced from both trains is currently
transported to Mussafah Compost Plant where it is
mixed and composted with other solid wastes, with the
resulting final compost used for greening in the emirate
(SPC, 1999; p. 59- 62). However, this plant is expected to
stop operating before the end of 2005, and dry sludge will
have to be transported directly to the landfill for disposal
until a replacement and more modern compost plant is
established.

‘ Page . 58 ‘



WASTES AND POLLUTION SOURCES OF ABU DHABI EMIRATE,
UNITED ARAB EMIRATES

Sewage ®|nlet works (screens, macerators, etc.)
Treatment Primary settling tanks.
(activated sludge
process with ®Aeration system (with improved design in
tertiary Phase 2)
treatment) .
®Secondary settling tanks.
®Sand filtration, with the filters automatically|
cleaned by air scouring and back flushing.
®Chlorination, with chlorine gas dosed after|
secondary tanks (pre-chlorination) and
after sand filters (post chlorination).
Sludge ®Primary and secondary anaerobic digesters.
Treatment
®Sludge dried in beds then taken for|
composting at Mussafah compost plant.
®Resulting gas mixture is flared.
Effluent Quality ®Biochemical Oxygen Demand (BOD):
(April 1999, after
tertiary ®09mg/I
treatment)
) ®Chemical Oxygen Demand (COD): 17
*mg /|
®Suspended solids (SS): 2.4 mg /|
® Ammonia-N: 0.5 mg/ |
®Nitrate-N: 6.6 mg /|
®Faecal coliforms: 3 MPN /100 ml
®Residual chlorine: 1.6 mg /|

Table 3.2.1D: Treatment processes and effluent quality at
Mafraq STP

Source: SPC (1999).

After the second treatment train was commissioned,
a programme was started to rehabilitate, overhaul and
upgrade the first train. A system for odour control was also
introduced. Aluminium domes were added to cover the
headworks, primary treatment tanks and gravity sludge
thickeners. Gases started to be chemically scrubbed with
caustic soda and sodium hypochlorite to ensure near
complete removal of odours. New dewatering centrifuges
and centreless screws were designed to contain odours,
and the enhanced dewatering of solids further reduced
drying bed odours (SPC, 1999, p. 62).

Zakher STP

Located about 25 km to the south of Al-Ain City centre,
Zakher STP is the second largest in Abu Dhabi Emirate,
with a design capacity of 54,000 m®day and an actual
throughput close to 70,000m3®/day. The plant uses the
activated sludge process and tertiary treatment with sand

filters to treat sewage from Al-Ain City and its peripheral
townships. The raw sewage entering the STP and the
final effluent are tested on a daily basis, and final effluent
quality is generally high. The treated effluent is stored and
used to irrigate municipal landscape areas. Effluent that is
surplus to the capacity of the storage tank is pumped to a
percolation zone filled with tall grass or, when capacity of
the percolation zone is exceeded, onto nearby desert.
Sludge from the treatment units is digested, dried (in
drying beds), and taken to the compost plant where it is
added to the biodegradable waste. (Maunsell, 2004; p. 15,
16).

According to Al-Ain Drainage Master Plan (op. cit.
Maunsell, 2004, p. 17, 26) the quality of the influent at
Zakher STP has caused concern at times, due to high levels
of metals and other contaminants. This probably reflects
lack of control over the quality of effluents, particularly
trade/industrial effluents entering the sewerage network.
Discharges of industrial waste water to the sewerage
system should be subject to licensing.

Other STPs

A number of smaller sewage treatment plants serving
small populations are operated by Al-Ain and Abu
Dhabi Municipalities (Table 3.2.1-C), as well as by ADNOC.

All small treatment plants established by Abu Dhabi
Municipality in the Western Region (see Table 3.2.1-C)
include tertiary treatment and chlorine disinfection to
ensure quality and safe use of the treated effluent. Most of
them are designed to discharge excess influent sewage to
emergency disposal areas in the desert (SPC, 1999; p.
76-83).

There are 14 regional sewage treatment plants serving
peripheral communities in Al-Ain region (Table 3.2.1-C).
These STPs consist of package treatment plant or secondary
treatment units. There is currently a project to upgrade and
modernize some of these STPs, including those at Al-Khazna,
Dhahirah, Al-Hayer, Al-Saad and Al-Saa. (Maunsell, 2004;
p. 16).

The sewage treatment plant at Ruwais housing complex
is the largest such plant operated by ADNOC (treatment
capacity about 8785 md3/day; total influent slightly more
than 2 milion m3//year in 2004). The incoming sewage
is treated at three main stages (Table 3.2.1-E). After
primary treatment the flow is diverted into two treatment
plants (original and extension), each having two process
trains for secondary treatment by a modified extended
aeration activated sludge process. The modified process
provides an anoxic (oxygen deficient) zone, reportedly to
reduce nitrate level in the wastewater. Following sand

‘ Page . 59 ‘



WASTES AND POLLUTION SOURCES OF ABU DHABI EMIRATE,
UNITED ARAB EMIRATES

filtration and chlorination, the effluent is used to irrigate
landscaping area of the housing complex. Effluent
quality is checked by continuous monitoring by a
chemical laboratory at the STP (Table 3.2.1- F). A Thermal
Drying Unit is proposed to be added to the STP to handle
the increasing quantity of sludge being produced.
(ADNOC, 2005b).

Effluent Aerator

® Aeration Basin

consisting of: ® Flocculation Tank]
® Flow measurement )
- Aeration |® Settling Tank

Head works Zone

Sand filtration

® Screenings - Anoxic

® Grit removal/ zone ® Flow
D_ewatering/ ® Clarifier Tank measurement
Disposal

® Clarifier Tank |® Chlorine Contact

Flow Distribution
® Return Sludge | 15

Pumps
® Storage Basin

Table 3.2.1E: Process details at Ruwais STP

Source: ADNOC (2005b)

BOD (mg/ ) 250 12.5 <10
TSS (mg /1) 250 12.5 <10
Ammonia(mg/|) 25 1.25 <05

Table 3.2.1F: Characteristics of effluents handled by Ruwais
Sewage Treatment Plant

Source: ADNOC (2005b)

Other smaller treatment plants belonging to ADNOC Group
companies are distributed at their various locations (land
installations, camps, and rigs; offshore rigs and vessels;
and on islands) (ADNOC, 2005b). Larger plants occur at Das
Island (1350 m®/d), Habshan (800 m®/d) and Asab (500 m?3/d),
with smaller plants ranging down to few m3/d occurring
at the other locations. Biological treatment methods
are used at most locations, including the larger plants
at Das Island, Habshan and Asab, with some physical-
chemical methods used at few locations (e.g. Mubbaraz
Island, Bundug, and some offshore rigs). Treated effluents
generated on the mainland or on islands are used mostly
for irrigation and landscaping, with excess effluents

discharged to the desert or to nearby mangrove areas.
Treated effluents generated from offshore sources (rigs and
vessels) are discharged to the sea. Quality of treated effluent
is monitored regularly. Most of the STPs are managed by
third party contractors.

Irrigation Networks

Treated sewage effluents have been used in irrigation
since 1973, when the first STP was commissioned.
This practice continued and expanded when Mafraq and
other STPs were commissioned, through the addition
of more lines, reservoirs and pumping stations (Table
3.2.1-G). The capacity of 48 storage reservoirs on Abu
Dhabi Island exceeds 26 million gallons (Table 3.2.1-
H). A new distribution centre was added on the Island in
1987 (SPC, 1999; p. 45) followed in about 2000 by a new
central irrigation pumping station at Mafraq. The latter is
the largest of its kind in the UAE (capacity 3000 I/s) and
controls delivery of treated effluents to the mainland treated
effluent distribution network (SPC, 1999; p. 51).

In addition to the network established by the SPC, ADM
Agriculture Section installed a considerable number
of small storage tanks and booster pumps at various
locations to overcome problems of low pressure and to
facilitate various planting programmes (SPC, 1999; p. 45).
The treated effluent is used for the irrigation of ornamental
plants and crops not intended for human consumption,
including the Golf Course west of Al Raha Beach, camel
forage within Al Wathba camel race track, and plantings
along city streets and inter-city highways (SPC, 1999).

‘ Page . 60 ‘



WASTES AND POLLUTION SOURCES OF ABU DHABI EMIRATE,
UNITED ARAB EMIRATES

Distribution Main (m)
having Diameter (mm)

Urban Area/s Served

No. of
Reservoirs

No. of
Pumping
Stations

Pipe Treated Effluent
Material * from STP at

Abu Dhabi City 87,978 | 4,085| 32,832 GRP, PVC, AC, Mafraq
DI, PVCu

Bani Yas, Al Wathba, Al 17,693 | 29,034 | 14,979 1 2 GRP, uPVC Mafraq

Nahdha, Al Khatem

Khalifa Cities, Al Raha 905| 15,719 310 7 0 GRP, AC Mafraq

Beach, International Airport

Shahama, Al Bahia, Al 55 550 150 4 1 GRP Mafraq

Rahba, Al Samha, Ghantout

Western Region ** 43,502 0] 0 3 0 GRP, AC Jebel Dhana Hotel,
Baynunah, Madinat Zayed,
Al Mirfa, Ghayathi, Delma

Island, Al Sila, Liwa

Table 3.2.1G: Overview of the Irrigation Network
Established by the SPC of Abu Dhabi Municipality, as of
1999

*Abbreviations: GRP= Glass Reinforced Plastic, AC= Asbestos Cement;
RC=Reinforced Concrete; PVC=Polyvinyl chloride;

uPVC= Unplasticized PVC (=PVCu), DL= Ductile iron

** Western Region = Al Baia, Al Mirfa, Al Sila, Ghayathi, Liwa, Madinat Zayed,
Delma Island

Source: SPC (1999).

No. of Reservoirs Having Capacity (in
Gallons) of

Location

At Distribution
Center/s

Outside
Distribution 39 - - -
Center/s

Total Capacity 11700000 | 2000000 | 7500000 | 5000000

Table 3.2.1H: Treated Effluent Storage Capacity on Abu
Dhabi Island

Source: SPC (1999).

A similar system is operated by Al-Ain Municipality,
whereby 14 million gallons / day of treated wastewater are
used by the Gardens Department to irrigate reservations
and roadside vegetation within Al-Ain region through
a distribution network and drip irrigation system
(Maunsell, 2004; p.13). However, the amounts of treated
wastewater used for municipal irrigation purposes are
supplemented by significant amounts of groundwater (ibid.).

Drainage Networks

Drainage networks have been developed for Abu Dhabi
Island, major townships along the coastline, and some
townships along the Abu Dhabi-Al Ain highway, because
of the high water table in these low-lying areas. ADM SPC

developed the networks outside Abu Dhabi Island and
a small part of the network on the Island (Table 3.2.1-
1), whereas ADM Roads Section developed most of the
network on the Island, including about 600 km of pipes
(diameter 300 to 2400mm), 23 pumping stations, and
32 sea outfalls until 1999 (SPC, 1999; p. 44). Some of
these outfalls drain inland areas as far as Al Wathba and
Bani Yas. One of the drainage lines outfalling into Mussafah
southern channel passes next to Mafraq STP and can act
as emergency overflow from the works if they become
hydraulically overloaded (SPC, 1999; p. 50)In addition, two
detention basins were established at low lying locations in